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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #59 Date: 2015-11-5 Time: 9:35:47
1300 dBu¥/m

Limit1: —_—

M argin:

\|

60

0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK-2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 0.0152 2748 22.29 4977 1238 -74.03 peak
2 0.0346 2281 21.22 4403 116.6 -72686  peak
3 0.0519 15.78 20.91 26.69 113.; -T6.50  peak
4 01514 2245 20.83 4328 103.5 -606B6  peak
5 04753 1585 2091 3676 94 Oé -57 30 peak
6 = 1.0024 17.48 21.03 38.51 67.60 -2908 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEE Data #99 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement
File :20150911TUVIE B Diata #100 Date: 2015-11-5 Time: %37.36
1300 dBu¥/m

Limit1- pu—
Margin:
60 \I
1
2 3 . 5 [
-10
0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: GFSK-2441
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment

1 0.0152 2761 22.29 49.90 1238  -73.90 peak

2 0.0346 2331 21.22 44 .53 116.6 -7216  peak

3 0.1539 21.84 20.83 42 67 103.§ -61.13  peak

4 0.2760 19.15 20.86 40.01 98.?% -58.75  peak

5 04753 1539 2091 3630 94068 -5776 peak

6 = 1.0024 16.32 21.03 37.35 67.60 -3025 peak

"Maximum data w.Over imit Lover margin

File 20150911 TUVFEENData #700 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #101 Date: 2015-11-5 Time: 93916
1300 dBu¥/m

Limit1- pu—
Margin:
60 \I
1
2
3 X 5 5
WMMM
-10
0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: GFSK-2480
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment

1 0.0152 274 22.30 49.71 1238  -7417  peak

2 0.0346 230 21.23 44 24 116.? -7252  peak

3 0.1034 14.65 20.82 3547 10?.5 -71.81 peak

4 0.2566 2050 20.85 41.35 99.46 -58.05  peak

5 04753 1535 2091 3626 94 068 -5780 peak

6 = 1.0024 17.50 21.03 38.53 67.60 -2907 peak

"Maximum data w.Over imit Lover margin

File 20150911 TUVFEENData #7107 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #102 Date: 2015-11-5 Time: 9:41:49
1300 dBu¥/m

Limit1: —_—

M argin:

\|

60

2

=

0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE-2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 0.0152 2761 22.29 49.90 1238  -73.90 peak
2 0.0346 2396 21.22 4518 116.6 -711.51  peak
3 0.2235 2077 20.85 41.62 100.% -5896  peak
4 02672 2037 20.86 41.23 99.[]; -57.81  peak
5 05070 1645 2092 3737 7350 -3613 peak
6 = 1.0024 15.63 21.03 36.66 67.60 -30.94 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEENData #7102 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #103 Date: 2015-11-5 Time: 9:43.43
1300 dBu¥/m

Limit1- pu—
Margin:
60 \I
1
2 . I
3 5
-10
0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: BLE-2440
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 0.0151 2750 22.30 49.80 1238 -74.068 peak
2 0.0345 2332 21.23 44 55 116.? -7217  peak
3 0.0519 14.55 20.91 3546 113.; -T773 peak
4 0.2671 19.87 20.86 40.73 99.[]; -58.31  peak
5 04753 1524 2091 3615 94 068 -5791 peak
6 = 1.0023 17.43 21.03 38.46 67.60 -2914 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEENData #7103 Page. T
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GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #104 Date: 2015-11-5 Time: 9:45:02
1300 dBu¥/m

Limit1: —_—

M argin:

60

-10

0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE-2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 0.0151 2776 22.30 50.08 1238 -7380 peak
2 0.2011 21.56 20.84 42.40 101 ; -59.08  peak
3 04791 15.89 20.91 36.80 93.9@ 5719 peak
4 05964 14.63 20.94 35.57 7210 -3653  peak
5 * 1.0023 1674 2103 <rir 67 60 -2983 npeak
] 1.2889 10.66 21.05 31.71 6542 -3371 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEENData #7104 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #13 Date: 2015-5-11 Time: 21:39:23
80.0 dBu¥/m
Limit1: —_—
M argin:
|
40 I 4 L B

g : i

0.0

30000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 359102 17.99 15.81 33.80 4000 620 peak
2 92 3046 2293 9.70 32.63 4350 1087  peak
3 145 5140 15.10 9.70 24 .80 4350 1870 QP
4 384 6920 19.83 17.88 377 4600 -829 peak
5 557 4256 1625 2122 3747 4600 853  peak
6 " 6415044 17.20 22.80 40.00 4600 600 QP

"Maximum data w.Over imit Lover margin

File 201809171 TUVEEE Data #13 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #14 Date: 2015-9-11 Tirme: 21:49:02
80.0 dBu¥/m
Limit1- —_—
M argin:
I
40 [ 4 &
7 5 N 5
W
|
0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 2m FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 815703 8.27 873 15.00 4000 2500 QP
2 1202064 2482 g8.87 33.69 4350 981  peak
3 176.1498 2342 10.84 2426 4350 924 peak
4 7 214 4372 2500 12.18 37.18 4350 632 peak
5 384 6920 1697 17 .88 34 85 4600 -1115 peak
] 8957322 10.37 2614 36.51 4600 -949  peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #714 Page. T
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